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has become the standard of care if the aplastic crisis becomes prolonged, even though 
there are no definitive clinical trials demonstrating the efficacy of HPV B19-induced 
anemia. 

o Use of IVIG for treatment in parvovirus B19 infection is a category 2A NCCN 
recommendation 

o IVIG dose adjustments: 
 Adjustment of the IVIG dose and time interval between doses should be based on 

trough levels measured every month for the first three months of therapy and 
again at six months  

 Adjustments to infusion rates and measuring of serum IgG levels may be needed 
during infections or in persons who have a high catabolism of infused IgG 

 To reduce infection frequency in immunodeficient patients, serum trough levels 
should be maintained at 670-730 mg/dl, a value close to the lower limit of normal. 
All IgG trough levels outside of the low normal range of 6.7-7.3 mg/dl require 
dosage adjustment. 

• Pemphigus Vulgaris and related conditions: 
o IVIG therapy for Pemphigus Vulgaris must be used only for short-term therapy and 

not as a maintenance therapy. 
o IVIG dose adjustments: 

 Adjustment of the IVIG dose and time interval between doses should be based on 
trough levels measured every month for the first three months of therapy and 
again at six months  

 Adjustments to infusion rates and measuring of serum (immunoglobulin G) IgG 
levels may be needed during infections or in persons who have a high catabolism 
of infused IgG 

 To reduce infection frequency in immunodeficient patients, serum trough levels 
should be maintained at 670-730 mg/dl, a value close to the lower limit of normal. 
All IgG trough levels outside of the low normal range of 6.7-7.3 mg/dl require 
dosage adjustment. 

o For Pemphigus Vulgaris, Pemphigus Foliaceus, Bullous Pemphigoid, Mucous 
Membrane Pemphigoid (a.k.a. Cicatricial Pemphigoid), Epidermolysis Bullosa 
Acquisita: the treatment is considered complete when the patient is free of disease 
after a 16-week interval between the last two infusion cycles; 

o Examples of clinically significant adverse effects to corticosteroids, 
immunosuppressive agents (e.g., cyclophosphamide, azathioprine, mycophenolate 
mofetil) are diabetes or fractures from chronic steroid use. 

• PI: 
o Common variable immunodeficiency (CVID), the most frequently diagnosed primary 

immunodeficiency, is characterized by a low serum IgG level antibody deficiency at 
least 2 SDs below the mean for age, with most patients having concurrent deficiencies 
of IgA and IgM. Many Patients with CVID have IgG levels below 639 that require 
IVIG. However, there are rare instances when a patient will have normal IgG levels. 
The serum immunoglobulin measurement alone does not establish a diagnosis of 
CVID. A definitive diagnosis of CVID is established when a patient does not 
demonstrate a prolonged antibody response to immunization with protein antigens 
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(e.g., tetanus) or carbohydrate antigens (e.g., pneumococcal capsular polysaccharides 
such as pneumovax). 

o Subclass deficiency or IgG subclass deficiency (IGGSD) is diagnosed in patients with 
recurrent infections, deficiency in one or more IgG subclass levels (less than the 5th 
percentile or 2 standard deviations below), and normal total concentrations of IgG, 
IgM, and IgA.  

o Specific antigen deficiency or functional antibody deficiency is diagnosed in patients 
2 years and older who present with recurrent respiratory tract infections, normal 
immunoglobulin and IgG subclass levels, and impaired IgG response to 
pneumococcal capsular polysaccharide.  

o The gamma globulin band consists of 5 immunoglobulins: about 80% 
immunoglobulin G (IgG), 15% immunoglobulin A (IgA), 5% immunoglobulin M 
(IgM), 0.2% immunoglobulin D (IgD), and a trace of immunoglobulin E (IgE). 

o The use of intravenous immune globulin should be reserved for patients with serious 
defects of antibody function. All immune deficiency conditions require ongoing 
monitoring of the patient’s clinical condition with measurement of pre-infusion 
(trough) serum IgG levels. 

o For lifelong treatment serum trough IgG levels should be measured before the 
infusion, and then monitored every 3 months to maintain low normal level (usually 
400 – 600 mg/dl). 

o See Appendix E: Reference Ranges for Immune Globulin Levels 
• Stiff person syndrome 

o Stiff person syndrome (also known as Moersch-Woltmann syndrome) is a rare 
progressive neurological disorder characterized by progressive rigidity and stiffness 
of the axial musculature, associated with painful spasms, primarily in the lower limbs, 
neck and trunk. 

o Symptoms are related to autoantibodies directed against glutamic acid decarboxylase 
in the nervous system called anti-GAD antibodies. This antibody marker, which is an 
antibody to an enzyme found both in the pancreas and in nerve tissue, is found in high 
concentrations in classical Stiff-man syndrome. 

o In most cases, improvement in symptoms occurs with combinations of diazepam and 
baclofen, often in reasonably high dosage. Where all drug treatments fail to give 
sufficient relief from spasms and pain, treatment is directed against the underlying 
immunologic condition with drug  choices consisting of steroids (either intravenous 
or orally), plasma exchange or pooled IVIG. 

o Current treatments do not offer or lead to a cure. However, they are able to control 
symptoms in the majority of patients. 

• Coverage is excluded for the following indications. The use of immune globulins for 
these indications is considered investigational due to lack of conclusive, evidence-based 
data with randomized controlled trials. As such, alternative therapies for these indications 
include: 
o Critical illness myopathy (necrotizing myopathy): corticosteroids (e.g., prednisone, 

methylprednisolone), immunosuppressive agents (e.g., cyclophosphamide, 
methotrexate, azathioprine) 

o Idiopathic progressive neuropathy: corticosteroids 
o Iridocyclitis, unspecified: corticosteroids 
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o Orbital myositis, bilateral: corticosteroids 
o Other diseases of capillaries [Clarkson disease (systemic capillary leak syndrome)]: 

corticosteroids 
 

Appendix E: Reference Ranges for Immune Globulin Levels 
• The Mayo Clinic suggests the following reference ranges of immune globulins: 

Age Total IgG Total IgA Total IgM 
0 to < 5 months 100-334 mg/dL 7-37 mg/dL  26-122 mg/dL  
5 to < 9 months 164-588 mg/dL 16-50 mg/dL 32-132 mg/dL 
9 to < 15 months 246-904 mg/dL 27-66 mg/dL 40-143 mg/dL 
15 to < 24 months 313-1,170 mg/dL 36-79 mg/dL 46-152 mg/dL 
2 to < 4 years 295-1,156 mg/dL 27-246 mg/dL 37-184 mg/dL 
4 to < 7 years 386-1,470 mg/dL 29-256 mg/dL 37-224 mg/dL 
7 to < 10 years 462-1,682 mg/dL 34-274 mg/dL 38-251 mg/dL 
10 to < 13 years 503-1,719 mg/dL 42-295 mg/dL 41-255 mg/dL 
13 to < 16 years 509-1,580 mg/dL 52-319 mg/dL 45-244 mg/dL 
16 to < 18 years 487-1,327 mg/dL 60-337 mg/dL 49-201 mg/dL 
≥ 18 years 767-1,590 mg/dL 61-356 mg/dL 37-286 mg/dL 

• Some primary immunodeficiency disorders, such as functional antibody deficiency or 
specific antibody deficiency exhibit normal total IgG concentration but deficiencies in 
one or more IgG subclasses. The Mayo Clinic suggests the following references ranges: 
Age IgG1 IgG2 IgG3 IgG4 
0 to < 5 months 56-215 mg/dL ≤ 82 mg/dL  7.6-82.3 mg/dL  ≤ 19.8 mg/dL 
5 to < 9 months 102-369 mg/dL ≤ 89 mg/dL 11.9-74.0 

mg/dL 
≤ 20.8 mg/dL 

9 to < 15 
months 

160-562 mg/dL 24-98 mg/dL 17.3-63.7 
mg/dL 

≤ 22.0 mg/dL 

15 to < 24 
months 

209-724 mg/dL 35-105 mg/dL 21.9-55.0 
mg/dL 

≤ 23.0 mg/dL 

2 to < 4 years 158-721 mg/dL 39-176 mg/dL 17.0-84.7 
mg/dL 

0.4-49.1 
mg/dL 

4 to < 7 years 209-902 mg/dL 44-316 mg/dL 10.8-102.6 
mg/dL 

0.8-81.9 
mg/dL 

7 to < 10 years 253-1,019 
mg/dL 

54-435 mg/dL 8.5-102.6 
mg/dL 

1.0-108.7 
mg/dL 

10 to < 13 years 280-1,030 
mg/dL 

66-502 mg/dL 11.5-105.3 
mg/dL 

1.0-121.9 
mg/dL 

13 to < 16 years 289-934 mg/dL 82-516 mg/dL 20.0-103.2 
mg/dL 

0.7-121.7 
mg/dL 

16 to < 18 years 283-772 mg/dL 98-486 mg/dL 31.3-97.6 
mg/dL 

0.3-111.0 
mg/dL 

≥ 18 years 341-894 mg/dL 171-632 mg/dL 18.4-106.0 
mg/dL 

2.4-121.0 
mg/dL 
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V. Dosage and Administration  
Refer to full prescribing information for specific dosage instructions. Dosage must be 
individualized and is highly variable depending on the nature and severity of the disease and 
on the individual patient response (e.g., serum IgG trough levels). There is no absolute 
maximum dosage of immune globulin or hyaluronidase.  
Drug Name  Indication Dosing Regimen Maximum Dose 
Asceniv PI 300 to 800 mg/kg IV every 3 

to 4 weeks 
Not applicable 

Bivigam PI Initial: 300 to 800 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 

Not applicable 

Carimune NF ITP Initial: 0.4 g/kg IV  QD 
consecutively on days 2 to 5  

Not applicable 

 PI Initial: 0.4 to 0.8 g/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 

Not applicable 

Cutaquig PI Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.37. Give SC 
at regular intervals QD to 
every 2 weeks beginning 1 
to 2 weeks after last IV or 
SC dose depending on 
dosing regimen. 

Not applicable 

Cuvitru PI Initial: Previous 
IGIV/HyQvia dose in grams 
divided by number of weeks 
between IV doses and 
multiplied by 1.30. Give SC 
at regular intervals QD to 
every 2 weeks beginning 1 
week after last IV or HyQvia 
dose 

Not applicable 

Flebogamma 
5% 

PI Initial: 300 to 600 mg/kg IV 
every 3 to 4 weeks 

Not applicable 
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Drug Name  Indication Dosing Regimen Maximum Dose 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 

Flebogamma 
10% 

ITP 1 g/kg IV QD for 2 
consecutive days 

Not applicable 

 PI Initial: 300 to 600 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 

Not applicable 

Gamastan S/D Hepatitis A 
prophylaxis 

Household and institutional 
case contacts: 0.1 mL/kg IM 
once 
 
Travel to Hepatitis A-
endemic areas:  
Up to 1 month stay: 0.1 
mL/kg IM once 
Up to 2 months stay: 0.2 
mL/kg IM once 
2 months or longer stay: 0.2 
mL/kg IM every 2 months 

0.1 mL/kg as a 
single dose or 0.2 
mL/kg every 2 
months 

 Measles 
postexposure 
prophylaxis 

0.25 mL/kg IM once 0.25 mL/kg 

 Rubella 
postexposure 
prophylaxis 

0.55 mL/kg IM once 0.55 mL/kg 

 Varicella 
postexposure 
prophylaxis 

0.6 to 1.2 mL/kg IM once 1.2 mL/kg 

Gammagard 
Liquid 

MMN 0.5 to 2.4 g/kg/month IV Not applicable 

 PI Initial:  
IV: 300 to 600 mg/kg every 
3 to 4 weeks 
 
SC: Previous IGIV dose in 
grams divided by number of 

Not applicable 
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Drug Name  Indication Dosing Regimen Maximum Dose 
weeks between IV doses and 
multiplied by 1.37  
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
SC: given once weekly with 
dose adjusted per PI 

Gammagard 
S/D Less IgA 

CLL 400 mg/kg IV every 3 to 4 
weeks 

Not applicable 

 ITP 1 g/kg IV, up to 3 doses on 
alternate days 

Not applicable 

 KS 1 g/kg IV single dose or 400 
mg/kg IV QD for four 
consecutive days 

Not applicable 

 PI Initial:  
IV: 300 to 600 mg/kg every 
3 to 4 weeks 
 
SC: Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.37 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
SC: given once weekly with 
dose adjusted per PI 

Not applicable 

Gammaked CIDP Loading dose: 2 g/kg IV 
given in divided doses over 
2 to 4 consecutive days 
Maintenance dose: 1 g/kg IV 
every 3 weeks 

Not applicable 

 ITP 1 g/kg IV QD given on 2 
consecutive days or 0.4 g/kg 
IV QD given on 5 
consecutive days 

Not applicable 

 PI Initial:  Not applicable 
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Drug Name  Indication Dosing Regimen Maximum Dose 
IV: 300 to 600 mg/kg every 
3 to 4 weeks 
 
SC: Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.37 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 
 
SC: given once weekly with 
dose adjusted per PI 

Gammaplex ITP 1 g/kg IV QD for 2 
consecutive days 

Not applicable 

 PI Initial: 300 to 800 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: IV: given 
every 3 to 4 weeks with dose 
adjusted per serum IgG level 
and clinical response 

Not applicable 

Gamunex-C CIDP 2 g/kg IV given in divided 
doses over 2 to 4 
consecutive days 

Not applicable 

 ITP 1 g/kg IV QD on 2 
consecutive days, or 0.4 
g/kg IV QD given on 5 
consecutive days 

Not applicable 

 PI Initial:  
IV: 300 to 600 mg/kg every 
3 to 4 weeks 
 
SC: Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.37 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 

Not applicable 
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Drug Name  Indication Dosing Regimen Maximum Dose 
serum IgG level and clinical 
response 
 
SC: given once weekly with 
dose adjusted per PI 

Hizentra CIDP 0.2 to 0.4 g/kg SC per week Not applicable 
 PI Previous IGIV dose in 

grams divided by number of 
weeks between IV doses and 
multiplied by 1.37. Give SC 
at regular intervals QD to 
every 2 weeks beginning 1 
to 2 weeks after last IV or 
SC dose depending on 
dosing regimen. 

Not applicable 

HyQvia PI If IG therapy naïve or 
switching from IGSC: 300 
to 600 mg/kg every 3 to 4 
weeks after initial ramp-up 
(see manufacturer labeling) 
 
If switching from IGIV 
therapy: Give SC at same 
dose and frequency as 
previous IV therapy after 
initial ramp-up (see 
manufacturer labeling) 

Not applicable 

Octagam 5% PI Initial: 300 to 600 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 

Not applicable 

Octagam 10% ITP 1 g/kg IV QD for 2 
consecutive days 

Not applicable 

Panzyga PI 300 to 600 mg/kg IV every 3 
to 4 weeks 

Not applicable 

ITP 1g/kg IV QD for 2 
consecutive days 

Not applicable 

Privigen CIDP Loading dose: 2 g/kg IV in 
divided doses over 2 to 5 
consecutive days 

Not applicable 
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Drug Name  Indication Dosing Regimen Maximum Dose 
Maintenance dose: 1 g/kg IV 
every 3 weeks 

 ITP 1 g/kg IV QD for 2 
consecutive days 

Not applicable 

 PI Initial: 200 to 800 mg/kg IV 
every 3 to 4 weeks 
 
Maintenance: 
IV: given every 3 to 4 weeks 
with dose adjusted per 
serum IgG level and clinical 
response 

Not applicable 

Xembify PI Previous IGIV dose in 
grams divided by number of 
weeks between IV doses and 
multiplied by 1.37. Give SC 
at regular intervals QD to 
every week beginning 1 
week after last IV dose. 
Or 
Previous SC weekly dose 
administered in regular 
intervals QD to every week. 

Not applicable 

 
VI. Product Availability  

Drug Availability  
IV administration - ready to use 
Asceniv (10%) Single-use vial: 5 gram 
Bivigam (10%) Single-use vial: 5, 10 gram  
Flebogamma DIF (5%) Single-use vial: 0.5, 2.5, 5, 10, 20 gram  
Flebogamma DIF (10%) Single-use vial: 5, 10, 20 gram  
Gammaplex (5%) Single-use bottle: 2.5, 5, 10, 20 gram  
Gammaplex (10%) Single-use bottle:  
Octagam (5%) Single-use bottle: 1, 2, 2.5, 5, 10, 25 gram  
Octagam (10%) Single-use bottle: 2, 5, 10, 20 gram  
Panzyga (10%) Single-use vial: 100 mg/mL 
Privigen (10%) Single-use vial: 5, 10, 20, 40 gram  
IV administration - lyophilized powder for reconstitution  
Carimune NF Single-use vial: 6, 12 gram  
IV administration - freeze dried for reconstitution 
Gammagard S/D 5% single-use bottle: 5 gram  

10% single-use bottle: 10 gram  
IV or SC administration - ready to use 
Gammagard Liquid (10%) Single-use bottle: 1, 2.5, 5, 10, 20, 30 gram  
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Drug Availability  
Gammaked (10%) Single-use bottle: 1, 2.5, 5, 10, 20 gram  
Gamunex-C (10%) Single-use bottle: 1, 2.5, 5, 10, 20, 40 gram 
SC administration - ready to use 
Cutaquig (16.5%) Single-use vial: 165 mg/mL 
Cuvitru (20%) Single-use vial: 1, 2, 4, 8 gram  
Hizentra (20%) Single-use vial: 1, 2, 4, 10 gram  
HyQvia (10%) IgG and 160 U/mL 
recombinant human hyaluronidase* 
*Hyaluronidase increases permeability of 
the local SC tissue for approximately 24 to 
48 hours. 

Single-use dual vial set: 2.5 g/25 mL, 5 g/50 mL, 10 
g/100 mL, 20 g/200 mL, 30 g/300 mL 
 

Xembify (20%) Single-use vial: 200 mg/mL 
IM administration - ready to use 
GamaSTAN S/D (15-18%) Single-use vial: 2 and 10 mL  
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Coding Implications  
Codes referenced in this clinical policy are for informational purposes only.  Inclusion or 
exclusion of any codes does not guarantee coverage.  Providers should reference the most up-to-
date sources of professional coding guidance prior to the submission of claims for 
reimbursement of covered services.  
HCPCS 
Codes  

Description 

C9270 Injection, immune globulin (Gammaplex), intravenous, non-lyophilized (e.g., 
liquid), 500 mg 

J1459 Injection, immune globulin (Privigen), intravenous, non-lyophilized (e.g., liquid), 
500 mg 

J1555 Injection, immune globulin (Cuvitru), 100 mg 
J1556 Injection, immune globulin (Bivigam), 500 mg 
J1557 Injection, immune globulin (Gammaplex), intravenous, non-lyophilized (e.g., 

liquid), 500 mg 
J1559 Injection, immune globulin (Hizentra), 100 mg 
J1561 Injection, immune globulin (Gamunex-C/Gammaked), intravenous, non-

lyophilized (e.g., liquid), 500 mg 
J1566 Injection, immune globulin, intravenous, lyophilized (e.g., powder), not otherwise 

specified, 500 mg 
J1568 Injection, immune globulin (Octagam), intravenous, non-lyophilized (e.g., liquid), 

500 mg  
J1569 Injection, immune globulin (Gammagard liquid), intravenous, non-lyophilized 

(e.g., liquid), 500 mg 
J1572 Injection, immune globulin (Flebogamma/Flebogamma DIF), intravenous, non-

lyophilized (e.g., liquid), 500 mg 
J1575 Injection, immune globulin/hyaluronidase (Hyqvia), 100 mg immuneglobulin 
J1599 Injection, immune globulin, intravenous, nonlyophilized (e.g., liquid), not 

otherwise specified, 500 mg 
 
Reviews, Revisions, and Approvals Date P&T 

Approval 
Date 

Added HyQvia and Cytogam. Removed failure of IVIG before 
SCIG. 

01.16 03.16 

Converted policy to new template. Removed renal/thrombosis dose 
adjustment criteria/appendices and replaced with discontinuation 
criteria if stated in PIs. For IVIG formulations, removed the 

08.16 09.16 
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Reviews, Revisions, and Approvals Date P&T 
Approval 

Date 
following: “In transplants of the aforementioned organs (other than 
kidney) from CMV seropositive donors into seronegative recipients, 
prophylactic CMV-IGIV should be considered in combination with 
ganciclovir;” For IMIG formulations, the following edits: Hepatitis 
A- Additional criteria applied to travel (i.e., in addition to departing 
within 2 weeks, age/immune status/chronic disease requirements); 
examples of exposure contacts broadened and illicit drug use is 
moved from a high risk example to a post-exposure contact 
example. 
Measles: Added indication of age <12 months. Varicella: Added 
indication of “newborn of mother who had varicella from 5 days 
before to 2 days after delivery.” Measles and Varicella: added 
requirement that there be evidence of no immunity. Updated 
compendial indications per Micromedex (≥2b evidence level) and 
focused to uses expressed in present policy. Under the FDA 
indication section, footnotes are added for PI and ITP regarding age 
and acute/chronic ITP. Updated coding. 
Early revision to add Cuvitru approved in September, 2016. 11.16 12.16 
Converted to new template. 
Initial: (IV) primary humoral immunodeficiency: clarified the 
strength of Octagam per PI; ITP: added Privigen to the list of IG 
products requested per PI; CIDP: removed Privigen from the list of 
IG products requested; (SC) primary humoral immunodeficiency, 
(IM) immunoglobulin: clarified extended stay (≥ 3 months) in the 
approval duration. Safety criteria was applied according to the safety 
guidance discussed at CPAC and endorsed by Centene Medical 
Affairs. 

08.17 09.17 

3Q 2018 annual review: policies combined for commercial, and 
Medicaid lines of business; added HIM line of business, including 
existing policy for HyQvia; added preferencing for Gamunex-C for 
all indications; For Medicaid, separated CytoGam into an individual 
policy, added criteria for off-label uses for DM/PM, AIDP/GBS, 
acute ITP, kidney transplant, MM, MS, MG, NAIT/FAIT, 
paraneoplastic neurologic syndrome, parvovirus, peds HIV, 
pemphigus vulgaris, and stiff person syndrome; for Medicaid CLL: 
added documentation of recurrent bacterial infection; for Medicaid 
ITP: added criteria for pregnancy or trial and failure of first line 
agents, added criteria for high risk ITP requiring rapid increase in 
platelet count (e.g., active bleeding, current platelet count < 
30,000/µL, etc.); for Medicaid CIDP: added criteria for high risk 
(e.g., inability to stand/walk for 30 ft without assistance, ICU 
admission for aspiration or mechanical ventilation, muscle weakness 
(various), chronic disease); for Medicaid PI: added 

05.22.18 08.18 
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Reviews, Revisions, and Approvals Date P&T 
Approval 

Date 
hypogammaglobulinemia levels, documentation of recurrent 
bacterial infection or inadequate antibody response; for Medicaid 
viral prophylaxis: defined recent varicella exposure,  removed 
requirement that request is for IM GamaSTAN S/D to allow for off-
label IV use for measles, modified duration of therapy to up to 6 
months for hep A and one time approval for other postexposure 
prophylaxis; for Medicaid continued therapy, added requirement 
that member be re-evaluated using initial approval criteria for KS 
and viral prophylaxis; added specialist requirement for all 
diagnoses; For commercial, added criteria for viral prophylaxis; For 
commercial B-Cell CLL: removed diagnostic criteria requirements, 
added two separate measurements of IgG level, modified IgG level 
threshold to 500 mg/dL per NCCN; For commercial DM/PM: 
removed biopsy requirement; Combined commercial criteria for 
AIDP and CIDP: removed requirement for time frame of acute 
diagnosis; removed diagnostic criteria requirements for CIDP; 
Combined commercial criteria for acute and chronic ITP: removed 
subcriteria requirements for pregnancy, removed “defer or avoid 
splenectomy,” removed requirement to rule out secondary 
thrombocytopenia causes, removed diagnostic criteria for chronic 
ITP; For commercial Kawasaki Syndrome/Incomplete Kawasaki 
Disease: modified specialist requirement to be met by all members 
and added immunologist and ID specialist, added requirement that 
aspirin be concurrently prescribed, removed diagnostic criteria 
requirements; For commercial MMN: removed diagnostic criteria 
requirements; For commercial MM: removed requirement that 
member is not undergoing induction chemotherapy or is in relapse, 
added requirement for two separate measurements of IgG level; For 
commercial MS: removed diagnostic criteria requirements, added 
trial and failure of 3 FDA-approved MS therapies; For commercial 
MG: revised per guidelines situations where IVIG therapy is 
warranted including acute crisis, thymectomy surgery, and failure of 
first-line agents; For commercial NAIT/FAIT: revised father’s 
homozygous gene to any HPA genotype, added serological 
confirmation of NAIT, defined severe thrombocytopenia; For 
commercial paraneoplastic neurological syndrome opsoclonus 
myoclonus syndrome, removed ACTH trial; Combined commercial 
criteria for paraneoplastic neurological syndromes; For commercial 
Parvovirus: added specification for current labs, removed trial of 
Epogen/Procrit due to lack of literature support; For commercial 
Peds HIV: added specification for current labs; For commercial 
Pemphigus Vulgaris: removed biopsy confirmation requirement, and 
subjective requirement of condition status; For commercial PI: 
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Reviews, Revisions, and Approvals Date P&T 
Approval 

Date 
added specification for current labs; added inadequate antibody 
response as an alternative to history of recurrent infections; For 
commercial Stiff Person Syndrome: removed presence of anti-GAD 
antibody since presence is not required for diagnosis; For 
continuation approval for all lines of business: required KS and 
vaccine ppx to be re-evaluated using initial approval criteria; For 
commercial continuation therapy, removed pemphigus vulgaris 
positive response to therapy; references reviewed and updated. 
No significant changes: clarified maintenance dosing for SC 
formulations to be once weekly. 

01.07.19  

No significant changes; modified maximum dosing for IV 
maintenance dose from 3 months to 3 weeks in criteria set for 
inflammatory demyelinating polyneuropathy indication, consistent 
with prescribing information. 

03.04.19  

3Q 2019 annual review: added HIM-Medical Benefit line of 
business for NF products; added products Asceniv, Cutaquig, 
Gammaplex 10%, Panzyga, and Xembify; for B-cell CLL, MM, and 
PI: revised classification of high risk patients to require history of 
recent (within past 12 months) recurrent serious bacterial infections; 
for FNAIT: removed oncologist and added perinatologist and 
neonatologist as specialist requirement options, removed 
requirement that father is homozygous for HPA genotype if previous 
pregnancy was affected by FNAIT, removed requirement of 
cordocentesis, removed requirement for symptomatic neonates to 
have both platelet count and high risk of developing intracranial 
hemorrhage, added option for nadir platelet count less than 
100,000/microliter, added option for fetal intracranial hemorrhage; 
for kidney transplant: removed oncologist as a prescriber option; for 
MM infection prophylaxis: removed option for one infection 
requiring consultation by an ID specialist and consolidated it with 
the requirement for two or more infections requiring IV antibiotics; 
for MG/LEMS: added option for trial and failure of amifampridine 
for LEMS; for parvovirus, removed oncologist and HIV specialist as 
prescriber options; for pediatric HIV infection prophylaxis: revised 
to require all members to exhibit hypogammaglobulinemia, 
expanded dosing requirement to every 4 weeks; for pemphigus: 
removed immunologist as a specialist requirement, added 
requirement for trial and failure of Rituxan; for PI: added additional 
criteria for functional antibody deficiency diagnosis, clarified 
immune globulin deficiency could refer to total or subclass 
deficiency, added requirement for ADA-SCID for trial and failure of 
first line agents, added option for member to have SCID (non-ADA 
type), removed option for one infection requiring consultation by an 

07.18.19 08.19 
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Date 
ID specialist and consolidated it with the requirement for two or 
more infections requiring IV antibiotics; added additional specific 
dosing requirements for B-cell CLL, IDP, ITP, MG/LEMS, Stiff 
Person Syndrome, PI; removed cicatricial pemphigoid from the list 
of not medically necessary conditions since this has been previously 
covered under pemphigus criteria; revised preferencing of IVIG 
products Gammagard per SDC and also to allow health plan 
discretion; added note that coverage exclusion of PANDAS does not 
apply to Illinois per Charlie’s law; references reviewed and updated.  
Added hematologist as a prescriber option for primary 
immunodeficiencies; added rheumatologist as a prescriber option for 
dermatomyositis and polymyositis; added note that coverage 
exclusion of PANDAS does not apply to New Hampshire per state 
law NH SB 224; added the following diagnoses (and corresponding 
diagnosis codes) for exclusion of coverage: idiopathic progressive 
neuropathy, other diseases of capillaries, unspecified iridocyclitis, 
critical illness myopathy, orbital myositis (bilateral); replaced HIM 
Medical Benefit with HIM line of business; references reviewed and 
updated. 

12.03.19 02.20 

 
Important Reminder 
This clinical policy has been developed by appropriately experienced and licensed health care 
professionals based on a review and consideration of currently available generally accepted 
standards of medical practice; peer-reviewed medical literature; government agency/program 
approval status; evidence-based guidelines and positions of leading national health professional 
organizations; views of physicians practicing in relevant clinical areas affected by this clinical 
policy; and other available clinical information. The Health Plan makes no representations and 
accepts no liability with respect to the content of any external information used or relied upon in 
developing this clinical policy. This clinical policy is consistent with standards of medical 
practice current at the time that this clinical policy was approved. “Health Plan” means a health 
plan that has adopted this clinical policy and that is operated or administered, in whole or in part, 
by Centene Management Company, LLC, or any of such health plan’s affiliates, as applicable. 
 
The purpose of this clinical policy is to provide a guide to medical necessity, which is a 
component of the guidelines used to assist in making coverage decisions and administering 
benefits. It does not constitute a contract or guarantee regarding payment or results. Coverage 
decisions and the administration of benefits are subject to all terms, conditions, exclusions and 
limitations of the coverage documents (e.g., evidence of coverage, certificate of coverage, policy, 
contract of insurance, etc.), as well as to state and federal requirements and applicable Health 
Plan-level administrative policies and procedures. 
 
This clinical policy is effective as of the date determined by the Health Plan. The date of posting 
may not be the effective date of this clinical policy. This clinical policy may be subject to 
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applicable legal and regulatory requirements relating to provider notification. If there is a 
discrepancy between the effective date of this clinical policy and any applicable legal or 
regulatory requirement, the requirements of law and regulation shall govern. The Health Plan 
retains the right to change, amend or withdraw this clinical policy, and additional clinical 
policies may be developed and adopted as needed, at any time. 
 
This clinical policy does not constitute medical advice, medical treatment or medical care.  It is 
not intended to dictate to providers how to practice medicine. Providers are expected to exercise 
professional medical judgment in providing the most appropriate care, and are solely responsible 
for the medical advice and treatment of members.  This clinical policy is not intended to 
recommend treatment for members. Members should consult with their treating physician in 
connection with diagnosis and treatment decisions.  
 
Providers referred to in this clinical policy are independent contractors who exercise independent 
judgment and over whom the Health Plan has no control or right of control.  Providers are not 
agents or employees of the Health Plan. 
 
This clinical policy is the property of the Health Plan. Unauthorized copying, use, and 
distribution of this clinical policy or any information contained herein are strictly prohibited.  
Providers, members and their representatives are bound to the terms and conditions expressed 
herein through the terms of their contracts.  Where no such contract exists, providers, members 
and their representatives agree to be bound by such terms and conditions by providing services to 
members and/or submitting claims for payment for such services. 
 
Note:  
For Medicaid members, when state Medicaid coverage provisions conflict with the coverage 
provisions in this clinical policy, state Medicaid coverage provisions take precedence. Please 
refer to the state Medicaid manual for any coverage provisions pertaining to this clinical policy. 
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remove any trademark, copyright or other notice contained herein. Centene® and Centene 
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